



August 25th, 2009

CB →
Kushal

To,
Sunita Narain
Centre for Science and Environment (CSE)
New Delhi.

Dear Madam,

Apropos to your letter on lead paints which was sent to us on August 19, 2009.

We appreciate your report on lead paints which gives indepth information on the ill-effect of lead on human life.

On behalf of Kansai Nerolac Paints, we wanted to update you that we have worked on removing hazardous heavy metal like lead from our paints. It has been a gradual process. At present, the entire decorative range of product is lead free by design. However, lead contamination may take place through ingredients like solvents and thinners. But in any case the same will be lower than limits certified by BIS.

We have tested the recent samples of tractor orange through independent laboratory and are enclosing the reports for your perusal.

We appreciate your concern on the subject and would like to assure you of our support by voluntary actions to contribute towards environmental standards. Perhaps we are the only company to publish environment report on annual basis, copy enclosed for your perusal. As a part of public education we have recently launched media campaign highlighting ill effects of lead paint.

We are supportive of total ban on lead based paint in house paint & would support any legislation with this respect.

Should you require any further information, please feel free to contact us.

Thanking You.

With Warm Regards,

A handwritten signature in black ink, appearing to read 'H.M. Bharuka', written over a horizontal line.

H.M.BHARUKA
MANAGING DIRECTOR

Engineering Services

ENGINEERING SERVICES PVT. LTD.

TRUST - COMPETENCE - RELIABILITY

Managing Director : VIRENDRA K. BAFNA B.E.M. Eng. (Canada) M.S.I.M. (U.S.A.) M.A. S. T. M.

Regd : Office & Laboratory, 35, Pragati Industrial Estate, N. M. Joshi Marg, Mumbai-400 011. Tel. : 23097921, 23097923, 23092347, 23091938 Fax : 91-22-23080197

Website : www.tcreng.com

ENGINEERING MATERIAL TESTING, CERTIFICATION, INSPECTION, CONSULTING, SURVEYING, NDT SERVICES, HEAT TREATMENT, PHYSICAL, CHEMICAL & METALLURGICAL TESTING.

APPROVED BY GOVT. OF INDIA - DEPT. OF SCIENCE & TECHNOLOGY FOR CHEMICAL and MECHANICAL TESTING



Certificate No. NABL - T - 367 & NABL - T - 36 LABORATORY

Laboratory : Plot No. EL-182, MIDC- TTC, Electronic Zone, Mhape, Navi Mumbai - 400 710. Tel. : 2761 2324, 2761 0921-3 6738 0900-89 Fax : 2761 2044 E-mail : sales@tcreng.com

TEST CERTIFICATE

TEST CERTIFICATE No.: AD-9725 Date: 12.08.2009 Page 01 of 01 ISSUED TO: KANSAINEROLAC PAINTS LTD. LOWER PAREL MUMBAI-13 TEST DATE: 11.08.2009 TEST LOCATION: TCR Engg. Services Pvt. Ltd., Mhape, Navi Mumbai. PARTY'S REFERENCE: L.L. Dt. 11.08.2009 TEST METHOD: With Reference to IEC - 62321/Ed 1:111/24/GD TEST INSTRUMENT: PORTABLE XRF SPECTROMETER, MODEL INNOV-X Mfg By INNOV-X SYSTEMS EUROPE B.V. TEST PURPOSE: TO SCREEN FOR ROHS/WEEE REQUIREMENTS

Table with 5 columns: Requirement, Hg, Br, Pb, Cr, Cd. Rows include Polymer Materials, Metallic Materials, and Electronics with specific concentration limits.

TEST FINDINGS

Table with 5 columns: Specified Elements, Hg, Br, Pb, Cr, Cd. Includes a row for Goody Synthetic Enamel Black with a 'Pass' result.

Remark : All Material mentioned above are ROHS compliant in accordance with ROHS directive 2000/95/EC & its subsequent amendments

Pass

Fail

INC = Inconclusive

ND = Not Detected

Vkl-

CHECKED BY: [Signature]

Authorized Signatory

MD ISRAEL (DH.WA)

- 1) The results relate only to the sample tested. 2) Test Certificate shall not be re-produced except in full without the written approval of laboratory. 3) While "TCR" has made their best endeavors to provide accurate and reliable information, "TCR" is



ENGINEERING SERVICES PVT. LTD.

JUST - C OMPETENCE - R ELIABILITY

Managing Director :
VIRENDRA K. BAFNA
 B.E.M. Eng. (Canada)
 M.S.I.M. (U.S.A.) M.A. S.T.M.

Regd : Office & Laboratory,
 35, Pragati Industrial Estate,
 N. M. Joshi Marg, Mumbai-400 011.
 Tel. : 23097921, 23097923,
 23092347, 23091938
 Fax : 91-22-23080197

Website : www.tcreng.com

**ENGINEERING MATERIAL TESTING, CERTIFICATION, INSPECTION,
 CONSULTING, SURVEYING, NDT SERVICES, HEAT TREATMENT,
 PHYSICAL, CHEMICAL & METALLURGICAL TESTING.**

APPROVED BY GOVT. OF INDIA - DEPT. OF SCIENCE & TECHNOLOGY
 FOR CHEMICAL and MECHANICAL TESTING



Certificate No. NABL - T - 367 & NABL - T - 31
**NABL ACCREDITED
 LABORATORY**

Laboratory :
 Plot No. EL-182, MIDC- TTC, Electronic Zone,
 Mhape, Navi Mumbai - 400 710.
 Tel. : 2761 2324, 2761 0921-3
 6738 0900-99
 Fax : 2761 2044
 E-mail : sales@tcreng.com

TEST CERTIFICATE

TEST CERTIFICATE No. : AD - 9721-24 Dated : 12-08-2009 Page: 01 of 01

**ISSUED TO: KANSAI NEROLAC PAINTS LTD.
 LOWER PAREL MUMBAI 13**

TEST DATE: 11.08.2009

TEST LOCATION: TCR Engg. Services Pvt. Ltd., Mahape, Navi Mumbai.

PARTY'S REFERENCE: Lt. Dt. 11.08.2009

TEST METHOD: With Reference to IEC - 62321/Ed 1.111/24/CD

TEST INSTRUMENT: PORTABLE XRF SPECTROMETER, MODEL INNOV - X

Mfg By INNOV-X SYSTEMS EUROPE B.V

TEST PURPOSE: TO SCREEN FOR R.O.H.S. WEEB REQUIREMENTS

Requirement	Hg	Br	Pb	Cr	Cd
Polymer Materials	Ps(700-30) < (1300+3.0) μg/g	Ps(300-30) < (1300+3.0) μg/g	Ps(700-30) < (1300+3.0) μg/g	Ps(700-30) < (1300+3.0) μg/g	Ps(70-30) < (130+3.0) μg/g
Metallic Materials	Ps(700-30) < (1300+3.0) μg/g	Ps(700-30) < (1300+3.0) μg/g	Ps(700-30) < (1300+3.0) μg/g	Ps(700-30) < (1300+3.0) μg/g	Ps(70-30) < (130+3.0) μg/g
Electronics	Ps(700-30) < (1300+3.0) μg/g	Ps(700-30) < (1300+3.0) μg/g	Ps(700-30) < (1300+3.0) μg/g	Ps(700-30) < (1300+3.0) μg/g	LOOK X < (200+3.0) μg/g

TEST FINDINGS

Specified Elements	TEST REQUIREMENTS					REMARK
	Hg	Br	Pb	Cr	Cd	
	Mg/Kg (PPM)					
	Max	Max	Max	Max	Max	
1 Nerolac Synthetic Enamel Golden Yellow B/N 0001587152	3 (P)	3 (P)	3 (P)	3 (P)	3 (P)	PASS
2 Nerolac Synthetic Enamel Crimson CTB 5/09	3 (P)	3 (P)	3 (P)	3 (P)	3 (P)	PASS
3 Nerolac Synthetic Enamel Signal Red JA 07109	4 (P)	4 (P)	4 (P)	4 (P)	4 (P)	PASS
4 Nerolac Synthetic Enamel Leaf Brown JAF 04/09	3 (P)	3 (P)	3 (P)	3 (P)	3 (P)	PASS

Remark : All Material mentioned above are ROHS compliant in accordance With ROHS directive 2000/95/EC & its subsequent amendments directives

P = Pass
F = Fail
= = Inconclusive
ND = Not Detected

CHECKED BY **TNC**
 ND

- The results relate only to the sample tested.
- Test Certificate shall not be re-produced except in full without the written approval of Laboratory.
- While TCR has made their best endeavors to provide accurate and reliable information,

TCR ENGINEERING SERVICES PVT. LTD.